vuLun CATALOG OF

REPLACEMENT
PARTS

ABC7 ELECTRIC COMBI OVEN

ML-137716-000BP ABC7E (208V)

ML-137716-000BW ABCT7E (240V)

ML-137716-000CD ABCT7E (480V)

ML-137718-000BP ABC7E W/PROBE
(208V)

ML-137718-000BW ABC7E W/PROBE
(240V)

ML-137718-000CD ABC7E W/PROBE
(480V)

VULCAN-HART DIVISION OF ITW FOOD EQUIPMENT GROUP, LLC 3600 NORTH POINT BLVD., BALTIMORE, MD 21222
FORM 43295 Rev. D (May 2019)




ABC7 ELECTRIC COMBI OVEN REPLACEMENT PARTS

F-43295 Rev. D (May 2019) -2- © VULCAN-HART COMPANY 2019



ABC7 ELECTRIC COMBI OVEN REPLACEMENT PARTS

~N O

11
13
15

17

19
21

23

25

Table of Contents

CONTROL PANEL

CONTROL PANEL (WITH PROBE)
ELECTRICAL COMPONENTS

DOOR ASSEMBLY (BEFORE SN 541082623)
DOOR ASSEMBLY (STARTING SN 541082623)

CONVECTION MOTOR AND HEATING ELEMENTS (BEFORE SN
541083660 (208V), 541083672 (480V))

CONVECTION MOTOR AND HEATING ELEMENTS (STARTING SN
541083660 (208V), 541083672 (480V))

PANELS AND INSULATION

PIPING AND VENTING (BEFORE S/N 541082442 (208V/), 541082482
(240V), 541082425 (480V))

PIPING AND VENTING (SN 541082442 (208V), 541082482 (240V),
541082425 (480V) THRU SN 541083578)

PIPING AND VENTING (STARTING SN 541083589)

-3- F-43295 Rev. D (May 2019)



ABC7 ELECTRIC COMBI OVEN REPLACEMENT PARTS

S

\ LRRRRRRRREERERERRRERRRRRRRRRRE

\
L

Y YA, y
oSN S
m W W
& of o8
ey

i
i
20 22
. e
TN /
[ > & 24

CONTROL PANEL

F-43295 Rev. D (May 2019)



ABC7 ELECTRIC COMBI OVEN REPLACEMENT PARTS

CONTROL PANEL

ILLUS. PART NO. NAME OF PART AMT.
PL-60420
1 SC-123-76 Mach. Screw 10-24 x 1/2 Phil. Pan Hd.........cccoooiiiiiii e 4
2 00-973630 Panel - Control
3 00-947557 Knob (Large).....
4 00-947631 L= o] (1SS PPTSSRUPPPPt
5 00-947559 OVEITAY ... ..t h ettt b e bt et e e b bt e nh bt bttt et ee e
6 00-947099 SWILCN = ROCKET .......tiiitie ettt ettt et e et e e te e st e e et e e snseessaeesnseessaesansnsaaeenan 1
7 00-946810 [ T L= IR == Yo (] o o RSP 1
8 NS-038-13 LOCK NUE 1024 HEX.....vvveeeiee ettt ettt e e e e et e e e e e e et e e e e e ee b eeeeaes 8
9 00-973144 SPACET = 1/4 "OD X 5/1B...ceeeieeeiieeeie ettt ettt e et e et e e eae e et e et e e enreeanae e e nnnnees 10
10 00-945684 BOAId = DISPIAY....ceueieiiietie ettt ettt ettt e et e et e e te e nae e eaeeebeeeneeeeate e reennaeeaeaeannns 1
11 NS-011-07 Nut 6-32 Hex (SST).... .
12 00-947356 NUL B-32 HEX.o.. ittt e et e e ettt e e e et e e e e eaae e e e etbeeessbeeeeaaseeeaaaraeeaeeaaaaens
13 00-947221 [T I O7eTo] 11 To TR PR PUPPPPRN 1
14 00-973631 Panel - CONIOl BASE.........coeiiiiiiiiiiiie ettt e e e e e et e e e st e e e e e ae e e e s eareeeaeeaaaaeas 1
15 00-946917 Screw 10-24 x 1 Slotted Flat Hd. (SST)....cciuiiiiiiiiie ittt 6
16 00-947268 (74070 T4 SO SPPTSSRUPPPPNt 1
17 00-946917 Screw 10-24 x 1 Slotted Flat Hd. (SST).....ccouiiiiiiiiie i 6
18 00-947287 Cable - Ribbon (Display BOArd)..........ccouiiiiiiieiiecieese ettt 1
19 00-973849 Encoder.......cccoceeeeiiiiiiiiiieeee,
20 00-947558 Knob (Small)
21 00-947632 Set Screw.........
22 00-947393 Plate = SWILCN..... . e e e e e e e aaaaaeas 1
23 00-947392 SWILCR = DIOOT ...ttt ettt e e ettt e e e ettt e e e eaaeeeeeaaeeeeesseeeeanseeeeanseeeessnsssarnnnnes 1
24 00-947144 Bracket
25 00-947422 Washer.
26 SC-113-10 Mach. Screw 4-40 x 3/8 Phil. Pan Hd
27 NS-038-13 Lock Nut 10-24 HeX.....ccoeeeveveeeciereee.
28 NS-038-13 Lock Nut 10-24 Hex....
29 00-947148 Cover - Switch.........cc.c......
30 00-973356 Plate - Latch (AQJUSLADIE).........coiiieiie ettt ettt esase st e e e e ennns 1
31 00-973355 LatCh (AJUSEADIE)......coiuiieiiii et et set e sate s e e e e e eaneensaeaaeeennns 1
32 00-973652 Mach. Screw 10-24 x 5/8 Truss HD / Nylon PatCh..........c..cociiiiiiiiiiiiiiic e 1

33 00-946915 GASKEL. ...ttt h ettt eee e 1
34 00-946916 SPACET ...ttt h e bttt e sa e bt et sab e e s e e eee e 1
35 00-946915 GASKEL. ... b bbbt h et nh et 1

-5- F-43295 Rev. D (May 2019)



ABC7 ELECTRIC COMBI OVEN REPLACEMENT PARTS

RS
2s

\

/o
\ RRRRRRREREERERRRERRRRRRRRRRRE
05 O

CONTROL PANEL
(WITH PROBE)

F-43295 Rev. D (May 2019) -6-



ABC7 ELECTRIC COMBI OVEN REPLACEMENT PARTS

CONTROL PANEL
(WITH PROBE)

ILLUS. PART NO. NAME OF PART AMT.
PL-65052
1 SC-123-76 Mach. Screw 10-24 x 1/2 Phil. Pan Hd
2 00-973630 Panel - Control..........cccocoeiiieinieiiiies
3 00-947557 [ Lo] oI (T 1= SRRSO POPPPPRN
4 00-947631 ST Ao (-1 PSSP PTPPPPPN
5 00-973537 Panel - Overlay....
6 00-947099 SWITCH = ROCKET ...t e e et e e et e e et e e e snnteeeenneeeennnnnsnnnnenes
7 00-973540 Panel - BACKING. ... ettt ettt e e e 1
8 NS-038-13 LOCK NUL 1024 HEX... oottt ettt ettt et e et e et e e et e e bt e sateeseeenseesseeensneaaeannnes 8
9 00-973144 SPACET = 1/4 "OD X 5/1B...ce ettt et et e e et e et e e eaneeenae e e nnnne s 10
10 00-945684 Board - Display
11 NS-011-07 NUE B-32 HEX (ST ).ttt ettt ettt ettt ettt ettt e e he e et e e s ae e e eae e ebeesnbeesaeeenbeannsbeeaaeeas 10
12 00-947356 INUE B-32 HEX. ...ttt ettt ettt e et e s ae e e bt e e he e e bt e emteeenneeembeantaeeaeeannnes 4
13 00-947221 [T I O7eTo [T o TR USRS PUPPPRRN 1
14 00-973631 Panel = CONErOI BASE. .......ceiiuiiiiiieiiiieeite ettt ettt ettt et e e abe e sateenbaeeaeeannnns 1
15 00-946917 Screw 10-24 x 1 Slotted Flat Hd. (SST)....cciuiiiiieiiie ittt 6
16 00-947268 (€ 0T 41001 S SRS SPPPPPPPPN 1
17 00-946917 Screw 10-24 x 1 Slotted Flat Hd. (SST)....ccciuieiiieiiie ettt 6
18 00-947287 Cable - Ribbon (Display Board)
19 00-973849 T Yo =Y PSP
20 00-947321 NUE 440 HEX (SST )ittt ittt ettt ettt ettt b e e e e et e e saeeeateesseeesaeeenseesseeesneeenseansseaaeaennns
21 00-973548 Seal - Probe ReCEPLaCIE. .......c.c.ooiiiiii e e 1
22 00-973546 RECEPIACIE = PrODE..... ittt et e et e e e nbe e e e e e aaaaaens 1
23 00-973578 Screw - 4-40 x 1/2 Flt, PhIL.. .
24 00-947558 (Lo o X (5140 =11 PP UPPUPPPPTN
25 00-947632 ST Ao =1 PSP UPPPPPR 1
26 00-947393 Plate = SWITCR....cue ettt ettt bt e e e e nnee 1
27 00-947392 A1) (o1 B B T o S PP RPPTPPPPRN 1

28 00-947144
29 00-947422
30 SC-113-10
31 NS-038-13
32 NS-038-13

33 00-947148 COVEI = SWILCN. ...ttt ettt ettt e e h et eeneee s 1
34 00-973579 Kit = Probe & BrACKEL..........ciuiiuiiieiiieieeeeee ettt ss e nee s 1
35 00-973356 Plate - Latch (AJUSTADIE)........c.iiiiiiiiiee e e 1
36 00-973355 Latch (Adjustable)

37 00-973652 Mach. Screw 10-24 x 5/8 Truss HD / Nylon PatCh.............cociiiiiiiiiiiie e 1
38 00-946915 GASKEL. ..ttt a bbb bbbt 1
39 00-946916 Spacer....

40 00-946915 GASKEL......oii s

-7- F-43295 Rev. D (May 2019)



ABC7 ELECTRIC COMBI OVEN REPLACEMENT PARTS

________________________________

00-947620 End Plate - Terminal X
00-947578 Harness - Wire

PARTS NOT ILLUSTRATED ,

Y

-

SN P 29
=3
ELECTRICAL COMPONENTS

F-43295 Rev. D (May 2019) -8-



ABC7 ELECTRIC COMBI OVEN REPLACEMENT PARTS

ELECTRICAL COMPONENTS
ILLUS. PART NO. NAME OF PART AMT.
PL-60421

1 00-946955 Bracket - TranSfOMMET..........oiuiiiii ettt e e e 1

2 00-947773 LI 210153 ()4 4 1= PR PRPU RN 1

3 00-946960 WWASIIET ...ttt bbbt bttt 1

4 00-946959 Washer.......cocooviniicnnn,

5 00-973597 Nut - 5/16-18 SST W/Insert..

6 NS-038-04 Lock Nut 1/4-20.........cccerveviniennn.

7 00-947349 Screw 6-32 x 1/4 Phil. Hd. (NYION)......coiiiiiiiicice e 8

8 00-973595 Kit = MIN BOGI......c.oiiiiiiiiieeeee et e 1

9 00-947119 153 =T Lo o i 1SS SRSPPPPY 4
10 00-945685 270 = 1o I (@ )4 [T A TS 1= o Yo o PSP 1
11 00-947349 Screw 6-32 X 1/4 Phil. Hd. (NYION).....ciiiieee e 4
12 00-946884 HAMESS = WITING ...ttt ettt et et e b et eeeeeanne 1
13 00-947333 SUPPOIE = BOBI........coiiiiieiietee ettt et st
14 00-947503 Board (Motor Control)....
15 00-947333 ST0 o] oTo] g e = ToT- T (o FE PP SPRSPPPPOY
16 00-947342 REIAY (SSR StALIC). ... veeuteeieiitii ittt 1
17 00-947364 Screw 8-32 X 3/4 Phil. Pan. Hd.......c.oiiiiiie e 2
18 00-946944 Cable - RIDDON. ..o 1
19 00-947543 GUAN = FAN....eiiii e et 1
20 00-947714 SCMEW B-32 X 2.ttt ettt sttt e e 4
21 00-947356 NUL B-32 HEX (SST ). reetteiieitieieetee it eeee sttt et ettt st et e e et e st e e s teeneeeseenseereenseeneenneeanneeeanes 4
22 00-947329 Relay - Base (R1, R2, & R3).. .ottt st enee e nnnee e 3
23 00-947330 Relay (220-240 V.) (R1, R2, & R3)...etiieeiiee ettt 3
24 00-973111 Fuse (5 Amp.) (OXxygen Sensor BOard)...........ooueie i a e e e 1
25 00-946948 SCIEW 10-24 X /2.t et a ettt et eae et bt et eenee s 2
26 00-947362 WWASIIET ...t bbbt h ettt ettt
27 00-946932 Rail - Din
28 00-947373 =] (oYt Qe =Ty 11 = OO PPPPPPP 1
29 SC-018-22 Mach. Screw 10-24 X 1/2 Phil. Pan Hd.........ccoiiiiiiiieiiceeeeeee e 4
30 00-947221 [T I 0o Yo [T o T VPSS PUPPPPRN 1
31 00-947229 HOIET - CaDIE......ciiiii et 6
32 00-947024 SHIBIA = FIU.....oiee e e e 1
33 00-947357 NUL 10-24 HEX (SST)-.eetieieetieieiteeiestee st eee sttt ettt e st e e s e e st ente e e s teensesseenseaneeseeneenneeanneeeanns 2
34 00-947372 BIOCK = FUSE (2-POIE).......eitiiieii ittt ettt e e e 1
35 00-947358 INUE 832 HEX. -ttt ettt ettt ettt et sae e et e e e e s e eneemeeeneesee e eeeneenneeanneeanns 2
36 00-947327 BIACKEL.......ee ettt et e e e e anee 1
37 00-973039 Thermostat (Hi-Limit).......oeoio et e e e e e 1
38 00-947295 FUSE (20 AMID. ).ttt ettt bbbttt ettt ettt aeenn e nn e aan 2
39 00-947670 ENd Stop - Terminal BIOCK...........coooiiiie et e e e 6
40 00-891420 Contactor Heater
41 00-947268 (€ 0T 41001 S SR TSURP R PPPPPPR
42 00-946948 SCIEW 10-24 X /2. ettt sttt ettt
43 00-947334 Ferrite. ..o
44 00-947234 Self-Tapping Screw #10 x 1/2 Hex Hd..
45 00-947353 Fuse - Link (4 AMP.)...cooiiiniicieee
46 00-947618 Block - Terminal (4-POIE)......c.uiiiiiieeiee ettt e e
47 00-947619 Block - Terminal (4-Pole, Grounding)..........ccecueeiuiiiiiiieeaiee sttt e e 1
48 00-947362 L2 T 0T RS 2
49 00-946932 L | R I o TP BRTPRt 1
50 00-947008 SHIBIA = FIUE ...t b ettt ettt b et 1
51 00-947693 Holder - Fuse (Incls. Item 52) (Motor Control Board)............coouuiiiiiiiiieiiiieee e 1
52 00-947695 Fuse (6.25 Amp.) (Motor Control BOArd).............eeeiruiiiiiiiie e 1
53 00-947620 End Plate - Terminal Block
54 00-947578 HAINESS = W€ ettt et e e st e e e e e e e aeeeens

-9- F-43295 Rev. D (May 2019)



ABC7 ELECTRIC COMBI OVEN REPLACEMENT PARTS

T T IQ
L 7
/
e

yAE

DOOR ASSEMBLY
(BEFORE SN 541082623)

F-43295 Rev. D (May 2019) -10 -



ABC7 ELECTRIC COMBI OVEN REPLACEMENT PARTS

DOOR ASSEMBLY
(BEFORE SN 541082623)

ILLUS. PART NO. NAME OF PART AMT.
PL-60422
1 00-947291 ] (11 =T T OSSP 1
2 00-042648 INSErt - TAMEAAEM. ...ttt AR
3 00-973532 Kit - HANAIE & BEZEL......c..eiiiiiiiiiec ettt 1
4 00-973533 Kit - Door Lock Bracket..
5 00-973402 Kit = LACN CaM ASSY ...ttt ettt ettt e et e e e bt e e e eae e e e e nb e e e e enb e e e e e e e e e e eaaaans
6 00-973004 Cap Screw 1/4-20 x 1 Hex Washer Hd. (SST).....ccuioiriiiiiiiiiieeenieee et 5
7 00-947786 S a1 T Il o 1T T (e o) SRS URP U PPPPPR 1
8 00-947789 Shim = HINGE (BOIOM).......uiiiiieiiieit ettt ettt eee e 1
9 00-947290 ] (11 =T T TP PSSP TPURRRRPR 1
10 00-947311 COVEE = LOCK. ...ttt et st r e r et 1
11 SC-118-22 Mach. Screw 10-24 x 5/8 Phil. Truss Hd. (SST).....ccceviieiiiiiiiiee e AR
12 00-947309 Plunger
13 00-947360 1S o T RS
14 00-947286 Bracket - Plunger
15 NS-038-04 Lock Nut 1/4-20
16 00-947308 LI =T [o =T PSPPSRSO 3
17 00-947288 Stiffener.
18 00-947677 ST o4 o I O 1T T TP U OS PP P T UPUPRRPP 1
19 00-947678 BIaCKEL. ...t aan 1
20 00-946862 SHfENET = HINGE.. ..ttt et et eee e 1
21 00-957916-00001  Nameplate - VUICAN (7174 IN.)..eiitiiiiieiie ettt ettt e e e e 1
22 NS-047-79 PAIINUL B/T6.... ettt 2
23 00-973069 Door Assy. - Outer (INCIS. Glass).........ucoiiieiiiieeiiee e 1
24 00-947325 HINGE ASSY. (TOP). .t euteetteette ettt ettt ettt e bt e bt st et e et e nbeesabn e e e e eenanne 1
25 00-947284 Stiffener - Door.
26 00-947328 SPACET ...ttt h e bt bt et na e bttt e e bt e e e ee e
27 00-945905 HINGE = DIOOT ...ttt et b et et et st et e e eae e nn e st eeeeeeanee
28 00-946978 Screw 4-40 x 3/8 Hex Socket Hd. (SST)
29 00-973129 Bulb - Halogen (12V/5W)
30 00-945453 Lamp (12 V., 5 W.)............
31 NS-038-13 LOCK NUE 10724 HEX...c.veeueiiteeeeit ettt sttt se e nneeann
32 00-360128 1Y E=Te o T S I Lo Lo T S TSP PPPPPPP
33 00-946822 Cover - Magnet..................
34 00-947276 Tray - Drip (Removable)....
35 00-947299 Stiffener........ccoecveeiieeens
36 00-946863 SHfENET = HINGE.. ..o ettt e e
37 00-945971 HINGE ASSY. (BOTIOM).. ettt ettt ettt e e e anee 1
38 00-947292 Support - Drip Tray (RH)...
39 00-946870 DIOOK = TN ...ttt ettt et e e et b e et e et nneeat e e e e e eanee
40 00-947277 SUPPOIt = DIAP TraY (LH)..oceeeeeiieieee ettt 1
41 00-947275 ] (11 =T T PP STUPRRPP 1

11 - F-43295 Rev. D (May 2019)



ABC7 ELECTRIC COMBI OVEN REPLACEMENT PARTS

Harness - Door
PART NOT ILLUSTRATED

35 00-947579

PL-65053

DOOR ASSEMBLY
(STARTING SN 541082623)

-12-

F-43295 Rev. D (May 2019)



ABC7 ELECTRIC COMBI OVEN REPLACEMENT PARTS

PART NO.

00-957916
NS-047-79
00-973652
00-946862
00-947325
00-946961
00-947677
00-973389
00-973393
00-973364
00-973350
00-973349
00-947328
00-945905
00-973394
00-946870
00-945971
00-946863
00-947292
00-947276
00-973392
00-973390
00-946948
00-947277
00-973629
00-973533
00-973402
00-947311
00-973391
00-973441
00-946823
NS-038-13
00-973532
00-973628
00-947579

DOOR ASSEMBLY
(STARTING SN 541082623)

NAME OF PART AMT.
[N E=Taa (=T o = TP 1
PAIINUL B/TB.. .ttt b bbbt b ettt ettt enn e aan 2
Mach. Screw 10-24 x 5/8 Truss HD / Nylon PatCh...........coociiiiiiiiii s 26
SHFENET = HINGE.. ..ottt e et e et eaeeann 1
HINGE ASSY. (TOP)- -t eutteitteetie ettt ettt ettt ettt e ae et eeab e e beeehe e e bt e sabeebeeanbeesbeeanbaeeaeaannnns 1
Screw 10-24X1/2 Phil. Fl.....ooiiieeieee e et 8
ST o] 4T aTe TR O 1o TP PP R PPPPPPPN 1
Bracket - Inner Door LOCK MOUNLING...........oiiiiiiiiiiie et 1

Assy. - Horizontal Stiffener (Top) (Incls. Items 7, 8, & 10)..

HINGE ASSY. (BOHOM)... .ttt he ettt et esateen e e e e e annes 1
SHfENET = HINGE.. . ettt et et ee e 1
SUPPOrt = DFP Tray (RH). ..ottt e e 1
Tray - Drip (REMOVADIE).......ccoo i e e 1
Assy. - Horizontal Stiffener (Bottom) (INCls [tem 10)..........oiiiiiiiiiiiii e 1

Assy. - Vertical Stiffener (Incls Item 10)
SCIEW 10-24 X /2. ettt ettt a ettt ettt ettt eeneee s

SUPPOIt = DFIP Tray (LH). oottt e ee e 1
SHfENEr - ENA Cap. .. ettt et e e e e e e ea bt e aeeneees 1
Kit - DOOr LOCK BraCKet............ooiiiiiiii e 1
Kit - Latch Cam Assy

COVEE = LOCK. ...ttt ettt bt ettt b e b r e
Assy. - Vertical Stiffener (INClS. REM 10).....couiiiiiiiii e 1
Mach. Screw 10-24 x 1/2 Truss HD / Nylon PatCh............ccociiiiiiiiiiiiii e 2
Plate - DOOT MagNet COVET........cuuiiiiiiieiiee ittt ettt sttt et sb et e e e e e aanee 1
[ To QN L O T PSP 2
Kit = HANAIE & BEZEL.....c. i eeieeeiiee ettt e et e e e e e e s e e s nnee e e e e e e e e eeaeaeens 1
DOOT ASSEIMDIY ...ttt ettt ettt e e e 1
HArNESS = DOOT WIING......oeiiiiieiie ittt ettt ettt ettt e e e e eenes 1

-13- F-43295 Rev. D (May 2019)



ABC7 ELECTRIC COMBI OVEN REPLACEMENT PARTS

0 00973529 Harness - Element Control
1 00-973530 Harness - Element Contactors ! 39
2 00-973531 Harness - Element Contactors
PARTS NOT ILLUSTRATED

P—\y

\Y

1

CONVECTION MOTOR AND HEATING ELEMENTS
(BEFORE SN 541083660
(208V), 541083672 (480V))

F-43295 Rev. D (May 2019) -14 -



ABC7 ELECTRIC COMBI OVEN REPLACEMENT PARTS

ILLUS.
PL-60423

CONVECTION MOTOR AND HEATING ELEMENTS
(BEFORE SN 541083660
(208V), 541083672 (480V))

PART NO. NAME OF PART
00-945962 Clip - SUPPOTt (RACK GUIAE). ... eeeeeeeeeeeeeeeeeeesee e
00-947794 NUE 7/16-20 THIR (BFASS)........evveeeeveeeeeeeeeeeeeeseeeeeseseeeeseeeeeeeeeeeeeseeean
00-947795 LOCKWASNET 7/16 (SST)..vveeevveeeeeeeeeeeeeeeeeseeeeeeeeeeeeee e
00-913102-00239  Kit - Probe & Gasket......

00-946842 Mount - Motor.............

00-947750 Motor (250 W.)..

WS-006-27 WaASHET (SST).iiiiiiieie ittt
NS-038-10 LOCK NULE 3/8-16 HEX.oveee et
00-973330 Bracket - Heating Element Strain Relief...

00-947245 1] oot Qe =T 11 = SRR
00-947054 Plate - RetaiNer........c.oi i
NS-038-04 LOCK NUE 1/4-20......ceiiiiieieieee et e
00-947087 Shield = RTD ...ttt
00-945433 Plate - Backing (Shaft Seal)..

00-945435 Seal - Shaft.......ociiii
00-945434 Plate - Cover (Shaft Seal)........ccccieiiiriiiiiee e
00-947322 Screw 10-24 x 5/8 (SST)...

00-947751 Wheel - Convection Fan....

00-945756 Atomizer - Water............

00-947065 BOIt = ALOMIZET......eieeeeieeeie et
00-947083 Screw MB X 1 X B0MM...ccciiiieeiiiie e e e
00-947243 Hanger (Top, Right)

00-973001 Baffle - Fan Cavity.......c.cooiiiii e
00-973079 Support - Baffle (Bottom, Right)..........cccooiiiiiiii
00-973078 Support - Baffle (Bottom, Left)........cooiiiiiiiie e
00-947397 RACK = WIre (RH)...ccutiiiiiiieiiie et
00-947396 Rack - Wire (LH)

00-947242 Hanger (Top, Left)......oo e
00-947595 Rack - Wire (Pan Guides and Stop).........cccceceerieeiieeieienieenie e
00-945895 Support - Rack Guides............c.c........

00-947112 Mach. Screw 1/4-20 1/2.......cccoeieiiiiiieieeceeeee e

00-945447 Element - Heating (208 V./9kW - 240 V./12kW) (Inner)...

00-947799 Element - Heating (480 V.) (12 kW) (INNEr)......ccceeriiriiiiiiiieciieeeee
00-945446

00-947798

00-947504

00-947192

00-947356

00-947221 Fan - Cooling..........ccoueeennnee.

00-973529 Harness - Element Control.............c.cccooeeueee

00-973530 Harness - Element Contactors (Line Side).........cccceviiiiieiiiniiiiieeeee.
00-973531 Harness - Element Contactors (Load Side).........cccccoeveeieiinieiiieenieeee.

-15-

F-43295 Rev. D (May 2019)



ABC7 ELECTRIC COMBI OVEN REPLACEMENT PARTS

0 00973529 Harness - Element Control
1 00-973530 Harness - Element Contactors ! 39
2 00-973531 Harness - Element Contactors
PARTS NOT ILLUSTRATED

P—\y

\Y

1

CONVECTION MOTOR AND HEATING ELEMENTS
(STARTING SN 541083660
(208V), 541083672 (480V))

F-43295 Rev. D (May 2019) -16 -



ABC7 ELECTRIC COMBI OVEN REPLACEMENT PARTS

ILLUS.
PL-61248

CONVECTION MOTOR AND HEATING ELEMENTS
(STARTING SN 541083660
(208V), 541083672 (480V))

PART NO. NAME OF PART
00-945962 Clip - SUPPOTt (RACK GUIAE). ... eeeeeeeeeeeeeeeeeeesee e
00-947794 NUE 7/16-20 THIR (BFASS)........evveeeeveeeeeeeeeeeeeeseeeeeseseeeeseeeeeeeeeeeeeseeean
00-947795 LOCKWASNET 7/16 (SST)..vveeevveeeeeeeeeeeeeeeeeseeeeeeeeeeeeee e
00-913102-00239  Kit - Probe & Gasket......

00-946842 Mount - Motor.............

00-947750 Motor (250 W.)..

WS-006-27 WaASHET (SST).iiiiiiieie ittt
NS-038-10 LOCK NULE 3/8-16 HEX.oveee et
00-973330 Bracket - Heating Element Strain Relief...

00-947245 1] oot Qe =T 11 = SRR
00-947054 Plate - RetaiNer........c.oi i
NS-038-04 LOCK NUE 1/4-20......ceiiiiieieieee et e
00-947087 Shield = RTD ...ttt
00-945433 Plate - Backing (Shaft Seal)..

00-945435 Seal - Shaft.......ociiii
00-945434 Plate - Cover (Shaft Seal)........ccccieiiiriiiiiee e
00-947322 Screw 10-24 x 5/8 (SST)...

00-947751 Wheel - Convection Fan....

00-973723 Washer - Atomizer.............

00-947065 BOIt = ALOMIZET......eieeeeieeeie et
00-947083 Screw MB X 1 X B0MM...ccciiiieeiiiie e e e
00-947243 Hanger (Top, Right)

00-973001 Baffle - Fan Cavity.......c.cooiiiii e
00-973079 Support - Baffle (Bottom, Right)..........cccooiiiiiiii
00-973078 Support - Baffle (Bottom, Left)........cooiiiiiiiie e
00-947397 RACK = WIre (RH)...ccutiiiiiiieiiie et
00-947396 Rack - Wire (LH)

00-947242 Hanger (Top, Left)......oo e
00-947595 Rack - Wire (Pan Guides and Stop).........cccceceerieeiieeieienieenie e
00-945895 Support - Rack Guides............c.c........

00-947112 Mach. Screw 1/4-20 1/2.......cccoeieiiiiiieieeceeeee e

00-945447 Element - Heating (208 V./9kW - 240 V./12kW) (Inner)...

00-947799 Element - Heating (480 V.) (12 kW) (INNEr)......ccceeriiriiiiiiiieciieeeee
00-945446

00-947798

00-947504

00-947192

00-947356

00-947221 Fan - Cooling..........ccoueeennnee.

00-973529 Harness - Element Control.............c.cccooeeueee

00-973530 Harness - Element Contactors (Line Side).........cccceviiiiieiiiniiiiieeeee.
00-973531 Harness - Element Contactors (Load Side).........cccccoeveeieiinieiiieenieeee.

-17 -

F-43295 Rev. D (May 2019)



ABC7 ELECTRIC COMBI OVEN REPLACEMENT PARTS

17

N

T,
JITTITTTTTTITTTTIIITTITIITT
JITTTTTTITTTIT00000000707

16

AAVALALALVALRURNRY XS
ANTULALVALARANNNRY

X
/AV\

WY
MW

PL-60424

PANELS AND INSULATION

-18 -

F-43295 Rev. D (May 2019)



ABC7 ELECTRIC COMBI OVEN REPLACEMENT PARTS

PANELS AND INSULATION

ILLUS. PART NO. NAME OF PART AMT.
PL-60424
1 00-947617 (= 1] [ A B Lo o | SRt
2 00-947790 O-Ring (Cord)...
3 00-947770-00002 Insulation....................
4 00-945380 COVET - SIAE (HINGE). ...ttt ettt et ee e 1
5 00-947770-00003  INSUIALION. .....oooneiieiiiee ettt e et e e et e e e et e e e e e e e eesteeeeesseeeeasseeeeasseseesssssnsnnnnnes 2
6 00-947770-00004  INSUIALION. .....ooiiiiieeiiie ettt ettt e e et e e et e e e eta e e e e eaaaeeessteeeesbeeeeasseseeasssssesssssnssnnnnes 2
7 00-947770-00005  INSUIALION. .....ooiiiiiiiiiiee ettt ettt e e et e e et e e e e eta e e e e eaateeesabeeessbeeeeassaeeeanssseessnssnssnnnnes 1
8 00-973645 TOP COVEI ASSEIMDIY ...ttt ettt et e et e e e e bt e e e e et e e e e ebnee e e e e e e anaes 1
9 00-947770-00007 Insulation....................
10 00-877986 Washer - Insulation
11 00-947462 Clip - Insulation........ .
12 00-947770-00006  INSUIALION = REAT.......uiiiiiiiieeiiiee et e ettt e ettt e et e e et e e e eta e e e essaeeeesssaeeesasseeessaaeeeasseeeesssnsnsnnnnnes
13 00-947770-00005  INSUIALION. .....ueeeieieee ittt e e e e e e e e e e e e e et eeeeeeeeeeeesataeeeeeeeeesennsseeessssannnnss
14 00-947770-00017  INSUIALION. ......eeeieeieeeeee e e e e e e e e ettt e e e e e e e ee st ae e eeeeeeeeessneeeesnannnanss 1
15 00-947770-00011  INSUIALION. ... .eeiiiie ettt ettt ee et e et e ste e st e e se e e teessteeesseesseeenseeesseesnseeseaenseeenseassseaaeeannns 1
16 00-947770-00009  INSUIALION. .....eiiieiiie ittt ettt e ettt e e e bt ee e e te e e e e aaeeeeeameteaeamsseeeasseeeaansaeeeanneeeensnnennnnnnnen 1
17 00-947576 COVEE = REAF ...ttt e e e e e e e e e e e e e e e eeeeeeeeeaasbaeeeeaeeasanaeeaaees 1
18 00-946826 [ F=TaTo | TSP SRR
19 00-947770-00016  Insulation
20 00-947770-00008  INSUIALION = REAI.......uuiiiiiieeieieiete et e e e e et e e e e e s e ta e e e eaeeeesnsssaeeeeaaeeesassseeessnnnnnanen 1
21 00-945381 (070 =Y 1o L= (o T RSO RP TP 1
22 00-973652 Mach. Screw 10-24 x 5/8 Truss HD / Nylon Patch.... AR
23 00-945397 (070177 a2 o) 1 (o] .o SO PTSORUPPPPt 1
24 00-947770-00001  INSUIALION. ... eeeiiiiieeitiie ettt et e ettt e e et e e e s te e e e e teaeeessseeeesssseeesnsseeesssaaeenssaneeassaeenssnnsnsnnnnnes 1
25 00-973145 SErAP = INSUIBLION........eiiiii ettt e e 2
-19 - F-43295 Rev. D (May 2019)



ABC7 ELECTRIC COMBI OVEN REPLACEMENT PARTS

g o oTToTTT AT TT T OTIITTTIT \ P N ?\\1
| 50 00-947594 Clamp % OJ
1 51 00-973010 Insulation - Wrap

' PARTS NOT ILLUSTRATED

20 i PL-60425 |

PIPING AND VENTING
(BEFORE S/IN 541082442
(208V), 541082482
(240V), 541082425 (480V))

F-43295 Rev. D (May 2019) -20 -



ABC7 ELECTRIC COMBI OVEN REPLACEMENT PARTS

PART NO.

SC-118-22
00-947219
00-947220
00-947196
00-973588
00-973590
00-947169
SC-122-37
NS-038-04
00-973647
00-947643
00-947561
00-947606
00-947232
00-947642
00-947562
00-973049
00-973035
00-947563
00-947560
00-947607
00-947233
00-947315
00-947641
00-947172
00-947313
00-947138
00-947622
00-947192
00-945615
00-945616
00-947314
00-947348
00-947669
NS-038-04
00-947169
00-947381
00-947379
00-947386
00-945878
00-947320
00-947391
00-946995
00-973046
00-947321
00-973047
00-947388
SC-118-22
00-947389
00-947594
00-973010

PIPING AND VENTING
(BEFORE S/N 541082442
(208V), 541082482
(240V), 541082425 (480V))

NAME OF PART AMT.
Mach. Screw 10-24 x 5/8 Phil. Truss Hd. (SST)....c.uiiiiiiieiiieiie et 6
Vent Weldment
GASKEE = VBNL.....oeeee et
EXNAUSE = CAVILY......eiieieeiie ettt b ettt en e e e e 1
Kit, OXYgEN SENSOT , REA. ... .eiiiiiiiiiiiiii ittt sttt e e e e 1

Mach. Screw M4 x 0.7 x 10mm Phil. Pan Hd. (SST).....ccceiiiiiiiiiiiieeieee e 4
LOCK NUL 1/4-20.....ce ettt ettt b e bttt eae et e e bt e b e e s eneeeenneeanns

Utility Panel Assy.....
Pipe 1 x 2 (SST)......
Tee 1x1x1(SST)
Adaptor - Hose (11N X 1 1N, LD.) (SST)-ueiiiuiieiiiieiee ettt 4
(=T 0 o T o (o T TSSO PPPRRROURUPPPPNt

Hose (Drain Trap to Utility Panel)...
L= o o A (1S 1 I T PP U PP POPPPPTN

Reducer 11N 10 1/8 IN. (SST ...t e 1
Probe - TEMPEIATUIE. ......cocuiiiiii ittt ettt ettt e e e e eanee 1
LT o=t T g TR (1 I TSP 1

GASKEL......eee et 1
TUDE (CAVItY INEAKE). ... ettt ettt e e b e et e e e e nnnneeas 1
Shaft - Seal (Cavity INtAKE).......cciuiiiie e 1

Screw 4-40 x 1/4 Phil. Pan Hd. (SST)
Set Screw 6-32 x 1/4 Hex Hdls., CUP Pt. (SST)...coiiiiiiiiiiiiie e 1

NUE 440 HEX (SST)-vvveeerveeeeeeeeeeeeeeeeeeeeeeseeeeeeeeeeee e eeeeeees e eeeeeeeeeeeeeseeeeeeee s eeeee e
Screw 4-40 x 1 Phil. Pan Hd. (SST)...

* Before SN 541083068.
** SN 541083068 and after.

21 - F-43295 Rev. D (May 2019)



ABC7 ELECTRIC COMBI OVEN REPLACEMENT PARTS

_______________________________

{47 00-947594 Clamp b

! 48 00-973010 Insulation - Wrap

' PARTS NOT ILLUSTRATED . 44 &
. T ) 41-42-43 \@

/

37 39 Q?(//

36 /c\\\\
Prad

PIPING AND VENTING
(SN 541082442
(208V), 541082482
(240V), 541082425
(480V) THRU SN 541083578)

F-43295 Rev. D (May 2019) -22-



ABC7 ELECTRIC COMBI OVEN REPLACEMENT PARTS

PART NO.

00-973652
00-947219
00-947220
00-947196
00-973588
00-973590
00-947169
SC-122-37
NS-038-04
00-973647
00-947643
00-947561
00-947606
00-947232
00-947315
00-947642
00-973035
00-973339
00-973652
00-947233
00-947641
00-947172
00-947313
00-947138
00-947622
00-947192
00-945615
00-945616
00-947314
00-947348
00-947669
NS-038-04
00-947169
00-947381
00-947379
00-947386
00-945878
00-947320
00-947391
00-946995
00-973046
00-947321
00-973047
00-947388
00-973652
00-947389
00-947594
00-973010

PIPING AND VENTING
(SN 541082442
(208V), 541082482
(240V), 541082425
(480V) THRU SN 541083578)

NAME OF PART AMT.

Mach. Screw 10-24 x 5/8 Truss HD / Nylon Patch....
Vent Weldment..........ccooiiiiiiiiniceeeeeecee

GASKET = VENL.....oiei et
EXNAUSE = CAVILY......oiiieiiiiii ettt e e e 1
Kit, OXygen SENSOr , REd.........oiiiiiiiiiiii ettt e e e e e e e e e e e e as 1
Kit, OXYGEN SENSOT, GIEEN.......uiiiieiiiiie ettt ettt e et e ettt e e e et e e e e anbe e e e e aeeeeaaaaaaans 1
GASKEL......eee et 1
Mach. Screw M4 x 0.7 x 10mm Phil. Pan Hd. (SST).....cccueiiiiiiiiiieiie e 4
LOCK NUL 1/4-20.......eiieeeieiee ettt ettt ettt et r e enn e e e nneeaens
Utility Panel Assy

[ o TR I QA (S5 X 1 TP U PSP POPPPPTN
TEE T X T X T (ST )i s 1
Adaptor - Hose (11N, X 11N, LD.) (SST).ueiiiuiiiiiiiiee ettt 2
ClAMP = HOSE.....ceee ettt bttt e ae e eb ettt nae e b e e 6
Tube (Drain t0 Drain Trap).......ccocuee ettt ettt sttt st e e e e e eeeneeees 1
Hose (Drain Trap to Utility Panel)...........cocoiiiiiiiii et 1
Probe - TEMPEIAtUIE. .......ooueiieiie ettt e et e et e e e e e e e e e aaaaans 1

Drain - P-Trap
Mach. Screw 10-24 x 5/8 Truss HD / Nylon Patch....
Clamp - Hose

HOSE = DIain VEBNL....ccoiiiieeee ettt e e e e e st e e e e e e e et aeeeaeeeearaaeaeaaaees 1

LOCK NUL 1/4-20.....ccueiieeeieeeee ettt r ettt et e e n e enn e e e nneeanns 4
GASKEL. ...t bt e r ettt 1
TUDE (CAVItY INEAKE). ... ettt et e b et e e neeneeas 1
Shaft - Seal (Cavity INtAKE)........coouiiiiiiie e 1
Retaining Ring

1o ) o SRR
Screw 4-40 X 1/4 Phil. Pan Hd. (SST)....ciuiiiiieiiee et 1
Set Screw 6-32 x 1/4 Hex HdIs., CUP Pt. (SST)..ciuiiieiiiiie et 1

NUL 4-40 HEX (SST). . eeetieieiitiet ettt ettt ettt ettt b et b e enn e e e neeeeane
Screw 4-40 X 1 Phil. Pan Hd. (SST).....uiiiiiie ittt s
Plate - Damper (Cavity Vent)........ccococeeeiieiieenieennne.
Mach. Screw 10-24 x 5/8 Truss HD / Nylon Patch....

* Before SN 541083068.
** SN 541083068 and after.

-23.- F-43295 Rev. D (May 2019)



ABC7 ELECTRIC COMBI OVEN REPLACEMENT PARTS

_______________________________

1 00-947594 Clamp !
2 00-973010 Insulation - Wrap T~ 39
1

PARTS NOT ILLUSTRATED 38

______________________________ L 35-36-37 \3\40

PIPING AND VENTING
(STARTING SN 541083589)

F-43295 Rev. D (May 2019) -24 -



ABC7 ELECTRIC COMBI OVEN REPLACEMENT PARTS

PIPING AND VENTING
(STARTING SN 541083589)

ILLUS. PART NO. NAME OF PART AMT.
PL-65105
1 00-947196 EXNAUSE = CAVILY......eiiieiieiie ettt e e e 1
*2 00-973588 Kit, OXYgEN SENSOT , REA. ... .ciiiiiiiiiiii ettt ettt e e e eanee 1
*3 00-973590 Kit, Oxygen Sensor, Green...
4 00-947169 GASKEL. ..ottt et R e a et e ene e e e eneee s
5 SC-122-37 Mach. Screw M4 x 0.7 x 10mm Phil. Pan Hd. (SST).....cctiiiiiiiieieeeieeeeeee e 4
6 NS-038-04 LOCK NUL 1/4-20.....cc ettt ettt b e e bttt nae et et e et e b e eneeneeeanneeanns 4
7 00-973647 UIlIEY PANEI ASSY....eeeieeeieeeie ettt sttt ea e b et e e e s e e beebesbe et e e eneeresseeanbeeneean 1
8 00-947606 Adaptor - Hose (1 In. x 1 In. 1.D.) (SST)....
9 00-947232 ClamMP = HOSE....ee ettt e et e e e et e e e e abe e e e e eabaeeeeataaeeeesbeeeeasnnrnarnnrees 4
10 00-947315 Tube (Drain t0 Drain Trap).......ceecueeiieeaiieeteeeiee et ee et e et esbe e e beeebeesteeanbeeanbeesneeeeaannnneeas 1
11 00-947642 Hose (Drain Trap to Utility Panel)...........couiiiiiiiiiiie e 1

12 00-973035
13 00-973339
14 00-973652
15 00-947233
16 00-947641
17 00-947172
18 00-947313
19 00-947138
20 00-947622
21 00-947192
22 00-945615
23 00-945616
24 00-947314

25 00-947348 VaIVE - WAL Fill......coieeeeee e e
26 NS-038-04 (e Yo Q8 N Uy PSR
27 00-947169 GASKEL. ..ottt ettt ae ettt n e ene et e eneee s 1
28 00-947381 Tube (CaVity INAKE)......co ittt 1
29 00-947379 Shaft - Seal (Cavity Intake)...

30 00-947386 RetaiNING RING. ...ttt ettt e e e e
31 00-945878 1Y o] (o] SR PSPPSRt 1
32 00-947320 Screw 4-40 x 1/4 Phil. Pan Hd. (SST)................

33 00-947391 Set Screw 6-32 x 1/4 Hex Hdls., Cup Pt. (SST)

34 00-946995 SWICN..ceiciieee e

35 00-973046 WWASIET ...ttt
36 00-947321 NUE 4-40 HEX (SST). ettt ettt ettt enn e e neeeeane
37 00-973047 Screw 4-40 x 1 Phil. Pan Hd. (SST)...

38 00-947388 Plate - Damper (Cavity Vent).............

39 00-973652 Mach. Screw 10-24 x 5/8 Truss HD / Nylon PatCh...........cccciiiiiiiiee e 1
40 00-947389 Seal - Damper (Cavity INTAKE)........ooiiiiii e 1
41 00-947594 L0 1= 0o T PP RURROPP 2
42 00-973010 INSUIAEION (WD)t et et st e e e e e 1

* Before SN 541083068.
** SN 541083068 and after.

_925- F-43295 Rev. D (May 2019)



ABC7 ELECTRIC COMBI OVEN REPLACEMENT PARTS

FORM 43295 Rev. D MAY 2019 PRINTED IN U.S.A.



